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Appendix YT
Standard. compaction test
25 ___ blows per each of 3 layers, with 5.5 1b rammer and
12 dnch drop. 4 inch diameter mold
Sample | Eley-or- ' % > % >
Yo. Depth Classification G LL PL No. & | 3/k in.
L 0-7.5 CLAY (CH) 270 est| @5 17
Sample No. /-y_/ai//7
Natural water content, percent
Optimm water content, percent /9 7 14.9
Max dry density, 1b/cu ft /022 ,,,M'Y v
k Project
Roanxie J WALLISVILLE DAM
Area
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A D) IS Water content |w
'é 5 (] ZSJ,Z% 25.6% ,‘?5..‘5'$ ‘{'4
¥el) Vold ratio
8 : 14 [ °o |, 789 93 | .786
N 2 i
& H i 3 Saturation S 86 % 87 % a8 % %
q el Dry density, 5
02 1b/cu £t a 94 o4 94
E 1 Vold ratio after E
> f see consolidation [
] HH: Time for 50 percent N
.03 H consolidation, min 50 il R /8
0 0.1 0.20.3 0.h 0.5 Water conbant W 254 % 255% 226 % %
Horiz. Deformation, in. . - :
g Void ratio ef
Shear Strength Pnrametera) Astutation Sf % % ¢ %
o [2 Normal stress ]
¢t = 16.3 V ’
T/8q £t Sloge | 4 2.0
tah ¢ = a3 Maximum shear 5
stress, T/sq £t max | 0.39| ©0.741 [./8
¢'=_0.3 _T/sqft Actual time to ;
fallure, min f| 800 | /600l Jioco
Controlled stress i
D Rate of strain, in /min .o000s | .ooosl . coer
IZ Controlled strain Ultimate shear 1
stress, ’I'/aq 't ult n.)
Type of specimen Remelded 2,0 1in. square | 'O, 5 in. thick
Classification
CLAY,(cH) -
LL 65 FL 17 FI 48 Gy 270 (est)
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Eiﬂﬁl!! !J‘ | di [ ; ZTak Area
From wel leg 0f compaction.. ’I:“i:g Ny BeT-A00. -|HaRs Alj! 1V ED - N7 o A
P UL )
curve, ey 4.0-75 Date 66
" DIRECT SHEAR TEST REPORT
E'&J;u:osa‘u 20‘92 PREVIOUS EDITIONS ARE OBSOLETE D41404 L%;?ET ENII;(—/36




	19660420 Boring 3st-267, 274, 284, 290, 291.pdf

